
 

 
PROJECT PRE-FEASIBILITY REPORT 

 
for 

 
Proposed Project for Setting up of New Industrial Estate - 

GIDC Bulk Drug Park  
 

near 

 

Village: Kansagar, Tankaribandar, Madafar, Bakarpor timbi, Thakor 
Talavadi and Asanvad of Taluka: Jambusar, District Bharuch, 

Gujarat 
 

*Schedule 7 (c) Category “A” as per EIA Notification 2006 and its amendment 
thereof and CRZ-IB, CRZ-III and CRZ-IV as per CRZ Notification 2011 & 2019] 

 
Land Area: 742.36 Hectares 

 

 
 

 

August – 2022 

Doc. No.: 2021_ECSS_EIAMS_2100029 

APPLICANT CONSULTANT 

GUJARAT INDUSTRIAL 
DEVELOPMENT CORPORATION 

ECO CHEM SALES & SERVICES 

Block No. 3,4,5, Udhyog Bhavan, 
Sector 11, Gandhinagar, Gujarat 

382011 
[...]
Coal shall be sourced from Indian/international suppliers under long-term coal sourcing agreement. 

Coal shall be transported in 22 and 35 T covered cargo hold tipper trucks, and shall be unloaded by 

mechanical means.  

 

All the coal handling shall be carried out under care. Coal shall be stored in longitudinal covered sheds 

and shall be fed to the steam generators through closed conveyers. Water sprinklers /mist system will 

be installed for dust suppression. NAAQS, 2009 standards shall be met inside the Bulk Drug Park. 

 

Fly Ash Management  

Fly ash captured in the ESP shall be stored in silos and shall be sold to Cement Plants for manufacturing 

of PP Cement. Transportation of fly ash shall be carried in Cement/Fly Ash Bulkers.    



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

41 | P a g e  

 

15.0 COST OF PROJECT AND FINANCIAL VIABILITY 

15.1 Overall Project Cost 
GIDC has proposed to develop a Bulk Drug Park in an area of 742.36 Hectares at Villages: Kansagar, 

Tankaribandar, Madafar, Bakarpor timbi, Thakor Talavadi and Asanvad of Taluka: Jambusar, District 

Bharuch, Gujarat. Cost of project based on preliminary estimates works out to be about Rs. 3500 

crores. The detail is given in the following table: 

Table 13: Estimated Cost of Project 

Sr. 
No. 

Component Cost (in INR Crores.) 

A. Land Acquisition Cost 370.40 

B. CETP Complex  377.85 

C. Essential Common Amenities 156.75 

D. STPs  52.77 

E. Storm Water Management Drains 281.24 

F. Gate Complex and Security  2.56 

G. Road and Yard Illumination 10.31 

H. Marine Outfall System  294.11 

I. Parking  24.07 

J. Power Distribution  367.13 

K. Raw Water Abstraction, Conveyance and Distribution  284.11 

L. Raw Water Supply-Internal Distribution 81.68 

M. Road Network  240.19 

N. Area Grading  8.13 

O. Utility Conveyance  58.41 

P. TSDF Complex  431.48 

TOTAL (A+B+C+D+E+F+G+H+I+J+K+L+M+N+O+P) 3041.12 

Contingency Charges (5%) 148.01 

Escalation (10%) 296.03 

GRAND TOTAL IN Rs. CRORES 3485.16~ 3500 

16.0 Summary Liability of Bulk Drug Park and Industries within 

16.1 Summary Liability of Bulk Drug Park   
 GIDC will develop industrial plots of the required size to suit the industrial activities and will 

provide power, through its centrally organized power supply grid. 

 GIDC will provide main roads of adequate width  

 GIDC will provide water storage and supply network, Common effluent collection sump and 

effluent disposal pipeline connected to CETP.  

 GIDC will provide Integrated TSDF (Secured landfill, Incinerator, MEE/SD facility and organic 

municipal waste treatment facility) for handling, treatment and disposal of Hazardous and 

Municipal waste. 

 GIDC will provide essential common utilities such as storm water network 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

42 | P a g e  

 

 GIDC will provide security gate and essential security arrangement in/around the Bulk Drug 

Park. 

 GIDC will also provide canteen area, Admin building and customs house, Commercial 

complex like Shops, Bank, and Offices, etc.  

 GIDC will also provide Fire-station and Occupational health centre for emergency situation.  

 GIDC will develop laboratory facility for monitoring of environmental parameter from 

member industries.  

 GIDC will develop Environmental Cell, Emergency Management Cell and Common Health 

Surveillance System.  

 The proposed Bulk Drug Park will provide Housing-Residential facilities and dormitory for 
industrial workers. 

 Compliances to environmental clearance and CCA conditions.   

16.2 Summary Liability of Individual Industries  
 

 

 Industry shall provide the Project Report related documents delineating the raw materials, 

manufacturing/production process, utilities and other infrastructures before starting the 

production.  
 

 Industry shall commit for pollution control measures in respect of water/wastewater, 

air/emission, solid/Hazardous waste and noise in line with respective Standards and 

Guidelines. 
 

 GIDC will mandate all member industries to pre-treat their wastewater in own ETP and after 

confirming to the CETP inlet it will go to CETP for further treatment and ultimate disposal.   

 The industries shall provide Risk Analysis and DMP. 
 

 The industries shall develop green belt for atleast 33% of the acquired plot area. 
 

 The industries shall provide measures for rain water harvesting structures. 
 

 The industry shall project its independent organizational settings for Environmental Up 

gradation and monitoring with exclusive annual budgetary allocation. 
 

 Industries will be mandated to commission their activities only after obtaining necessary 

clearance & permits as per the applicability of legal requirement.  

 Industries will Co-ordination with the GIDC authority for effective environmental 

management  

17.0 Project Implementation Schedule 
It is estimated that Implementation of project will be completed within 12-15 months, considering EC & 

CRZ  obtained day as a 1st day of implementation.    

Project Implementation schedule describing various activities is given in below figure 14. 

 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

43 | P a g e  

 

 
 

Figure 16: Project Implementation Schedule 
  

 

 

 

 

 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

44 | P a g e  

 

18.0 Financial and Social Benefit  
Every industrial project has the potential to result in benefits to the community in which it is 

established. These benefits are primarily economic and include employment, economic activity, 

government revenues and workforce training. This section summarizes the benefits of the Bulk Drug 

Park Project at Jambusar. 

18.1 Financial Benefit  
With a view to significantly bring down the manufacturing cost of bulk drugs and thereby increase the 

competitiveness of the domestic bulk drug industry by providing easy access to standard testing and 

infrastructure facilities, Department of Pharmaceuticals Government of India has notified a guidelines 

of the scheme for "Promotion of Bulk Drug Parks" on 27th  July 2020. 
 

The current interventions shall address the need that arises in a situation of pandemic, which the world 

has been facing since last two years. Such a project envisages to provide supply of medicines to the 

market addressing the demand of the critical times. 
 

The proposed Bulk Drug Park would strengthen the position of the pharma industry within the state, 

which will further improve the position of the state, both in terms of business and the industry. 

 

There is an opportunity for the Indian pharmaceutical industry to play a larger role in global drug 

supply-security and Gujarat can be the trusted partner in this journey with its proven track record and 

continuous progress in the pharmaceutical sector. This project will generate tax revenues for the 

government and will improve the GDP of the district. 
 

18.1 Social Benefit  
The employment of local people in primary and secondary sectors of project shall upgrade the 

prosperity of the region. This in-turn will improve the socio-economic conditions of the area. 
 

The proposed Project has potential to provide employment to 11000 nos. of workers during 

construction phase; thus, this project will provide temporary employment to many unskilled and semi-

skilled laborers in nearby villages. This project will also help in generation of indirect employment to 

those people who render their services for the personnel directly working in the project and during 

operational phase, considerable number of people will be benefited by provision of various services, 

such as transportation, technical services, skilled and semi-skilled services and indirectly it will flourish 

various business activities.  Around 56048 no. of workers will be employed during operation phase. 

The project will enhance quality of life for the residents of the abutting 6 villages, will improve quality 

of education, infrastructure facilities etc. 

 

 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

45 | P a g e  

 

Annexure-I Toposheet of Study Area 

 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

46 | P a g e  

 

 

 

 

 

 

 

 

Annexure-II Land Document 

 





























Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

47 | P a g e  

 

Annexure-III CETP & STP (distributed) - Technical 

Specifications 

The effluent treatment scheme proposed in the Bulk Drug Park is as follows: 

The proposed CETP Complex will comprise  
- 54 MLD CETP  

- 3 MLD & 2.2 MLD STPs  

- Deep-sea marine discharge pumping station  

- Provision for expansion in future  

 
CETP Treatment Process 
- Through the closed, common, above-grade gravity under drain system, the pre-treated effluent 

from the member Units will be collected in the inlet chamber of the CETP. Inlet parameters will be 
monitored for the inlet mix. 

- The effluent will then be taken to the mechanical screen chamber to remove floating solids. 
- Grit will be is removed by on-line mechanical de-gritters. 
- The effluent will then be taken to the equalization tank, operated in continuous mode. Fixed 

Surface Aeration system or air-grid (depending on technical suitability) will be is provided for mixing 
and preliminary aeration. 

- The equalized effluent will be subjected to further treatment through flash mixers and flocculators 
followed by clarifiers. 

- Suitable coagulants and flocculant such as Poly Aluminium Chloride and/or Polyelectrolyte shall be 
used. 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

48 | P a g e  

 

- The clarified effluent will then be let into batteries of aeration tanks operating in parallel. Retention 
time of 24-30 hrs or more depending on treatability characteristics of the effluent shall be provided 
in aeration system. 

- Poly Aluminium Chloride solution will be added at the outlet of aeration to check the fine colloidal 
particles being carried to the secondary clarifier. 

- Biological sludge will be collected by the sludge pump and portion of collected sludge will be 
pumped back to retain the MLSS concentration in the aeration tank. 

- The plant will run on continuous mode with continuous feedback controls provided with the aid of 
online measuring instrument. 

- Online flow meter and pH probes will be installed at inlet; online flow meter, pH, DO and TOC 
probes will be installed at final outlet. 
 

Typical units function proposed in the CETP at present are as follows.  
a. Screen Chamber  
b. Grit Chamber  
c. Equalization basin  
d. Flash mixers and flocculators  
e. Primary clarifiers  
f. Aeration tanks  
g. Secondary clarifiers   
h. Centrifuge Decanters   
i. Sludge drying beds   
 

CETP Acceptance Criteria 
Summary of Effluent Acceptance Criteria/Inlet Norms of the CETP – Design Criteria  
- pH- 6.5-8.5  
- Suspended solids - 300 mg/l  
- BOD – 2000  mg/l  
- COD – 4000 mg/l  
- TSS - < 150 mg/l  
- pH - 6.5-8.5  
- Oil & Grease - < 10 mg/l  
- NH3-N - < 200 mg/l  
- Hardness - < 200 mg/l  
 
Industrial units shall discharge pre-treated/primary treated effluent into the effluent pipeline 
conforming to the inlet criteria. The member Units will inter alia install online TOC meters. 
Administrative control on inlet criteria will be carried out by instrumentation mediated control. CETP 
shall carry out treatability study of industrial units before accepting any industry as its member. 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

49 | P a g e  

 

 
Typical Schematic Process Flow of the proposed CETP 

 
Multiple Effect Evaporator and/or Spray Drier Facility for High concentration liquid effluent 
About 8.1 MLD of the effluent from the API manufacturing industry shall be realised as high COD (over 
4000 mg/l) and high TDS (over 8000 mg/l) effluent. Such effluent streams will be put through chemical 
or thermal pre-treatment by the individual industries before sending them to a common Multiple Effect 
Evaporation facility through road transport.  
 
A four effect MEE (75 kL/hr. x 4 trains) is being proposed inside the TSDF complex to cater the high 
concentrated effluent disposal demand. The facility will have first one or two effects as natural 
circulation, followed by forced circulation calendria set-up with Cupro-Nickle or Stainless Steel 316Ti 
grade heat transfer tubes. Vapour recompression shall be adopted in the first one or two stages for 
achieving better steam economy. Steam shall be sourced from the 1800 T/hr. common steam 
generation unit proposed to be installed near to the TSDF complex.  
 
Solids from the MEE shall be realised in the last stage ATFD setup, and shall be disposed in the secured 
landfill in the TSDF complex.  
 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

50 | P a g e  

 

Natural gas fed, direct-flue Spray Drying units (75 kL/hr. x 2 trains) shall also be employed in addition to 
the MEEs.  
 
STP - Treatment Technology 

An aerobic process based 2 STPs of 3 MLD & 2.2 MLD are proposed for treatment of sewage from 
residential units. 

 
Typical units function proposed in the STP are as follows: 
 

- Screen Chamber  
- Grit Chamber  
- Equalization basin  
- Secondary treatment (Aeration tanks), including anoxic tank for RAS   
- Secondary clarifier  
- PSF and ACF  
- Disinfection unit for aseptic treatment  
- Centrifuge Decanters/ equivalent sludge de-watering mechanism  

The Treated water will conform to following summary outlet criteria: 
 

a) BOD < 10 mg/l 
b) COD < 50 mg/l 
c) Suspended solids < 20 mg/l 
d) Ammonical nitrogen < 5 mg/l 
e) Total nitrogen < 10 
f) Fecal coliform <100 MPN/100 ml 
 

The treated water quality as above is suitable for irrigation/plantation, and will also be used for toilet 
flushing through dual plumbing system. Additional/unutilized sewage will be disposed off along with 
the treated industrial wastewater from the CETP for dilution before marine disposal. Provision shall be 
made for supply of treated sewage to industry when demand for the same through laying of treated 
water lines from the STPs to the industrial units. Treated water will be disinfected to ensure that 
microbiological impurities get removed under durations of pumping/line holdups.  

 
Typical Schematic Treatment System of STP 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

51 | P a g e  

 

 
Dried sludge from the STP will be used as manure for greenbelt development in the Bulk Drug Park. 
and in the industrial units. 



Pre-Feasibility Report             Gujarat Industrial Development Corporation 

 

52 | P a g e  

 

Annexure-IV TSDF- Technical Specifications 

Sr. 
No. 

Parameter Details 

1. Plot area  15.13 ha  

2. Components  
 

 Secured landfill – 20,10,000 MT  

 Solid-Liquid Incinerator – 15 T/hr.  

 Waste Heat Recovery Boiler – 17 T/hr (optional, depending on technology of incineration chosen) 

 MEE – 75 kl/hour x 4 trains. 

3. Landfill  
 

 20,10,000 MT capacity  

 14.85 ha or the Secured landfill components  

 To be developed in phases, in cellular fashion, grad-upward design, going up to 9 m above FL  

 Above grade design (ground water level 2-m BGL at the proposed location) 

 6 m wide peripheral road around the landfill base for circulation  

Activities envisaged in the operation of the proposed landfill.  

 Pre-treatment of the waste prior to disposal to degrade or to fix contaminants  

 Encapsulation of a waste body by a suitable liner system consisting of bottom liner and cover liner.  

 Leachate collection and drainage system  

 Proper operation of the landfill and placement of waste  